





Parts Breakdown

420S

Products with multiple versions are listed in subsiding order with the newest version on top not indented

<u>Fig #</u>	<u>Part ID</u>	<u>Part Name</u>	<u>Quantity</u>
1	664754-9	CORD (3X16X16 SJ), 5201NA	1
2	682505-8	CORD GUARD, 2711	1
3	265941-9	TAPPING SCREW M4X18, N1900B	2
4	687052-4	STRAIN RELIEF, HM1500B	1
6	182655-4	HOUSING SET, 420S	1
7	857025-3	NAME PLATE, 420S	1
8	322406-5	HOOK, 420S	1
9	162146-1	MAIN FILTER, 420S	1
10	265941-9	TAPPING SCREW M4X18, N1900B	4
11	152379-6	UNDER COVER COMPLETE, 420S	1
12	421380-5	SUPPORT RING, 420S .	1
13	343756-5	FAN COVER, 420S	1
14	265949-3	TAPPING SCREW BT 4X50, 420S	2
15	263002-9	RUBBER PIN 4, HR2400	1
16	654069-2	RECEPTACLE, 6820V	4
17	191946-2	CARBON BRUSH CB-412, 420S	1
17	195058-3	N/A	1
18	414736-9	BUCKLE, 420S	1
19	423207-5	FILTER, 420S	2
20	414735-1	INLET, 420S	1
21	423203-3	PACKING B, 420S	1
22	421397-8	RUBBER LOCK, 420S	2
23	423202-5	PACKING A, 420S	1
24	421416-0	SEALING BLOCK,420S	2
25	265926-5	TAPPING SCREW 4X16, 420S	2
26	162148-7	BEATER SHAFT, 420S	1
27	258004-8	SPRING PIN 2.5-16, 420S	1
28	343778-5	BEATER, 420S	1
29	911001-2	P.H. SCREW M3X6, 1100	2
30	421381-3	SUPPORT COVER, 420S	1
31	265925-7	TAPPING SCREW BT4X20, 6201DW	4
32	632255-5	TERMINAL BASE COMPLETE, 420S	1
33	210017-7	BALL BEARING 607DDW, 420S,T2	1
34	253186-1	F. WASHER 7, JR3010	1
35	681617-4	INS. WASHER, 6510LVR	1
36	511981-8	ARMATURE ASS'Y 115V, 420S	1
37	210005-4	BALL BEARING 608DDW, 9031	1
38	633201-1	FIELD 115V, 420S	1
39	159242-4	BRACKET COMPLETE, 420S	1
40	414734-3	RETURN VANE, 420S	1
41	313062-2	FLANGE, 420S	1
42	241851-4	FAN 94, 420S	1
43	322407-3	WASHER 6, 420S	1
44	931303-0	HEX NUT M6, 2012	1
45	265948-5	TAPPING SCREW BT 4X30, 420S	6
46	182655-4	HOUSING SET, 420S	1
47	651510-6	SWITCH, 2012NB	1
49	631133-6	CONTROL CIRCUIT, 420S	1
50	686015-7	RECEPTACLE SLEEVE, 6820V	1
51	651905-3	SWITCH, LP1812C.	1
52	414953-1	SWITCH LEVER, 420S	1
53	151428-6	CAP COMPLETE, 420S	1
54	655113-8	CONSENT, 420S	1
1,001	414929-8	BUCKLE, 420S .	4
1,002	163314-9	BELT A, 420S	2
1,003	414888-6	SQUARE RING, 420S	1
1,004	444014-3	BELT B, 420S	2
1,005	163335-1	WAIST BELT, 420S	1
1,006	122234-6	NOZZLE, 4071D	1
1,006	122234-6	NOZZLE, 4071D	1
1,008	411891-8	NOZZLE, 4071D	1
1,008	411891-8	NOZZLE, 4071D	1
1,009	192278-0	HOSE COMPLETE 28-1.5, 420S	1
5,001	654531-7	TERMINAL BLOCK 2P, 5007MG	1



Parts Breakdown

420S

5,003

343932-1

HOLDER, 420S

1